Small Engine Parts

Accessories

Néceasaira anti-arroukamgnt d'herbe

Agparaatje om te voorkomen ant grea zigh rond
oo randri|ies wikkalt

Grasrockhaltar
Kit mntimvvolg imanto Jerba

Foret torx
Torx-gdrijibit
Torx-Antriebabl
Funta Torx Drive
Broca deempuje Torx

ST285BC String Trimmer UT-20581-C Page 1 of 11
ACCRISORIES
) ACCESSDIRER
=) TOEBEHOREN
(&) ZUBEHOR
) ACGCESHROR]
L) ACCESORIOS -
() ACRSSORIOS
SUWBIEN .. i e e, CRBRBEEA @ AONMON TR BRERK PG .. ..ouieiniiia e JASTITIA
Lame de acie @  Testeur d'alirage
Zangbiad @ Boughe voor ontatekingsconiraly
Bigeblatt (& Testztnckerzs f0r Z0ndprotung
Lama dl aega () Candela dl collaudo
Cuchilla de |a slarra (¥) Bujia para probar sl sncandias
Lamina du 38rrm ® Vel 3¢ annalo da ignichc
Girbit, Mut-PUrposs ....c..oooveivvirrrrnararsenes 1883 @ Rubber Tublng (1C M) (S0EM)....o.covverenain... BATT-00
Graless univicsslis (&) Tubes en esoutchous (3,05 m)
Liniversaql vt ) Rubber dang (2,08 m)
Mehrzweck-Schmprmited (& Qummirohr (3,08 m)
Grassg, muitiuso (0 Dotto dl gomma (3,05 m)
Grase universsl (® Tubo e cauohe (3,08 m)
Lubrificants, para #na mktislas () Tubn ca borrashs (3,08 mi
Maohele Blade . .........c0c0iviiainnen oo DADOTI4AA  £3 Btarter Rops (280 11 Re (T8 M) vevvrnininnnes e, SROB2A
Lame Machete (&) Cordon s lanceur (bobine de 78 m)
Macheistied % Startkocrd faposl met 76 m)
Macheia-Siatt (@) Starterssll (T8 m Spois)
Lama Machete (D Corte &'svinmento (bobina da 76 m)
Cuchilia Machate {0} Cusrda d arrangus {carrets da 78 m)
Limina Machete (&) Cabao do amancader {rolo du 75 m)
Thread Locking ComPauntd «......voririierineier, S340C &) Raplaowweni Biring (3 Ib. box) (00N dlay. .. ..... 0305004
Procut de Mocage de fileinge (X} Corde da rechange (bolte du 1,3 kg} (0,095 diam.}
Bargmidde! voor schrostdraden & Niouws drand (1,3 kg in sen doos) (0,005 dooranede)
aw(nce-Sicharungamasss @ Ervaz-Echneldingan [BchasMel 2u 1.3 kg) (0,098)
Compauto dl CCoRggc Sy flsaturs El Tarde di ricambio {ecatola di 1,2 kg) (0.065 d| diam.)
Pista. Sellacions de roseas () Guwrdw de repusstc (cajade 1.3 kg) (din. 0,095)
Comporic de ratenchc de roacas @ Fio c substituigao (calxs de 1,3 kgl (0.085 de dl&metra)
Moduls Alr Gag BRIM .. ...oooinniiiniiiiieeane s, 34308 6 Toex Bt (for lutch drum) TH......oeoen o o.en .. ... 2ABEZ09
Gale écarbemant moduiing (2 Foret ton (pour tambour dembrayage)
Modulair vuistuk voor de luchtapaning B Torx driftit {voor koppelingstrommied)
Madu-Luttspalt-Belagschebe & Torx-Antriabsbit (fr Kupplungetrommel)
Speators oi distanza mosulare () Punia Torx Deive (per il tambure defla fizlone)
Placa da rellano o |8 separacién dal médule @ Oroca de smplja Torx {(Iambor del ambrague)
Chapa de ssparagac do medulo (&) Broca Torx (para o tambor da embraisgem)
Graas AnITWIRE K. ... ... e ADAIT @D TorDAve BHT-27 ..ot inrrnrinenienns 18588-01
@
&
@
®
®
©

QOO GO0 OCOEMOP CEOEAER PRLAERRE® CEROABED CROROAD

Disposiivo conira Ja acumulacion de pasic
Dispositive contra A m:u‘nulm;iu de ralva

*3T-145, AT-183, ATATS, AT-17EG, AT-1TAC, ST-1758C,
HGT, GAT, HLT-14, HLT-17C

Broon nccionadora Torx


http://www.barrettsmallengine.com

ST285BC String Trimmer UT-20581-C Page 2 of 11
Accessories

Ref # Part Number Qty Description

D-98935-A D98935A 1 Saw Blade

18453 18453 1 Grease, Multi-Purpose

DA-00714-A DAO0714A 1 Machete Blade

23488C 23488C 1 Thread Locking Compound

24306 24306 1 Module Air Gap Shim

A-04191 A04191 1 Grass Anti Wrap Kit ST-145, ST-155, ST-175, ST-175G,
ST-175C, ST-175BC, HGT, GST, HLT-16, HLT-17C

JA313164 JA313164 1 Ignition Test Spark Plug

9477299 9477299 1 Rubber Tubing (10 ft.) (3.05 m)

98052-A 98052A 1 Starter Rope (250 ft. Reel) (76 m)

03959-04 0395904 1 Replacement String (3 Ib. box) (0.095 dia.)

24982-03 2498203 1 Torx Bit (for clutch drum) T25

18566-01 1856601 1 Torx Drive Bit T-27



ST285BC String Trimmer UT-20581-C Page 3 of 11
Boom & Head

44
GST-BC, 8T-285BC

HBC-30B ONLY

56 L
57%
33 34
27 42

GST-BC,
ST-285BC




ST285BC String Trimmer UT-20581-C
Boom & Head

Page 4 of 11

Ref # Part Number Qty Description
1 DA92703B 1 HARNESS w/CONNECTOR
2 A00736 1 HANDLE (ST-385BC, HBC-30)
3 00677 4 NUT (ST-385BC, HBC-30)
4 00676 4 SCREW (ST-385BC, HBC-30)
5 A00738 1 THROTTLE & SWITCH wi/Lead (ST-385BC, HBC-30)
6 A03006 1 THROTTLE CABLE (ST-285BC)
A03004 1 THROTTLE CABLE (ST-385BC & HBC-30)
A03005 1 THROTTLE CABLE (HBC-30B)
7 46840 1 CABLE- Tie
8 A00114 1 HOUSING- Drive shaft (ST-385BC)
A03800 1 HOUSING- Drive shaft (HBC-30, HBC-30B)
9 989241 1 DECAL- Starting Instructions
10 02985 1 DECAL- Warning
A04459 1 HOUSING- Drive shaft (GST-BC)
989241 1 DECAL- Starting Instructions
02985 1 DECAL- Warning
A04244 1 HOUSING- Drive shaft (ST-285BC)
989241 1 DECAL- Starting Instructions
02985 1 DECAL- Warning
11 988461 1 DEFLECTOR- Grass
12 988472 1 GUARD- Blade (ST-285BC, ST-385BC, GST-BC, HBC-30,
HBC-30B)
13 00075 1 BLADE- Cut-off (ST-285BC, ST-385BC, GST-BC)
02949 1 BLADE- Cut-off (HBC-30, HBC-30B)
14 81208 2 NUT (10-24)
15 A03888 1 GEAR HEAD (ST-385BC, GST-BC, HBC-30, HBC-30B)
A04151 1 1 GEAR HEAD (ST-285BC)
16 04168 1 WASHER- Flange
17 04277 1 NUT- Hex (L.H.)
18 04259 1 WASHER- Flange
19 9855141 1 CONNECTOR- Drive
20 D98717A 1 TRI-ARC BLADE (ST-385BC,
21 88049 4 SCREW (10-24 x 1/2")
22 88053 2 SCREW (10-24 x 1")
23 A98231A 1 HOUSING & EYELET
24 98848 1 SPRING- Compression
25 DA98912C 1 SPOOL & STRING (Dual Line) (ST-275BC)
DAO02598A 1 SPOOL & STRING (Dual Line) (ST-385BC, GST-BC,
HBC-30, HBC-30B)
26 A97910A 1 RETAINER- Spool
27 81267 2 NUT (1/4-20)(GST-BC & ST-285BC)
28 A94442 1 BRACKET- Hanger
29 82260 1 SCREW- Thumb (10-24 x 1/2")
30 0395903 1 LINE- Replacement (.095 Dia.)(1 Ib.
Box)(ST-385BC,GST-BC,HBC-30,HBC-30
DA97952B 1 LINE- Replacement (.080 Dia.) (100 Ft.) (ST-275BC)
31 A03277 1 HANDLE BAR (HBC-30B)
32 A03268 1 HANDLE BAR (HBC-30B)
33 A03275 1 SWITCH & LEAD (HBC-30B)
34 A03005 1 THROTTLE CABLE (HBC-30B)
35 A005921 1 HANDLE BRACKET (HBC-30B)
36 00605 1 SCREW- Soc hd.
37 00606 4 SCREW- Hex hd.
38 00607 4 SCREW- Hex hd.
39 80869 2 SCREW (10-24 x 3/8")
40 00684 1 SLEEVING- Plastic (HBC-30B)



ST285BC String Trimmer UT-20581-C
Boom & Head

Page 5 of 11

Ref # Part Number Qty Description

41 03234 1 GRIP- Handle (ST-385BC, HBC-30, HBC-30B)

42 83061 2 WASHER (1/4")(GST-BC,ST-285BC)

43 A00879 1 HANDLE GRIP ASSEMBLY (GST-BC, ST-285BC)

44 98772A 1 TRIGGER (GST-BC, ST-285BC)

45 98832 1 SHAFT- Drive (ST-385BC, GST-BC, HBC-30, HBC-30B)
98818 1 SHAFT- Flexible (ST-285BC)

46 95231 1 PLATE- Indicating (GST-BC, ST-285BC)

47 72084A1 1 NUT- (GST-BC, ST-285BC)

48 93653 1 SWITCH- Toggle (GST-BC, ST-285BC)

49 82368 4 SCREW- Plastite (#8 x 3/4") (GST-BC, ST-285BC)

50 A03006 1 CABLE- Throttle (GST-BC, ST-285BC)

51 A98918 1 LEAD- Electrical (GST-BC, ST-285BC)

52 A98919A 1 LEAD- Ground (GST-BC, ST-285BC)

53 A03552 1 HANDLE BAR ("J") (GST-BC, ST-285BC)

54 94474B 1 GRIP (GST-BC, ST-285BC)

55 88071 1 SCREW (1/4-20 x 1 1/2") (GST-BC & ST-285BC)

56 88078 1 SCREW (1/4-20 x 1") (GST-BC & ST-285BC)

57 00422 2 CLAMP- Handle bar (GST-BC & ST-285BC)



ST285BC String Trimmer UT-20581-C

Carburetor

po CANBURKTON
> CARBURATEUR
) CARBURATEUN
) VERGASER

() GARBURATOREK
(1) CARBURADORN
(*) CARBURADOR

GROCPOE OCCOEE® © 0 0 @ & @ @ ROOEERE ECOEMBDD ABROEOOD

BAMA .. .ciiretarrarsarnarancnncanrrnrendsnssn iraDKE
Jau o réparation

Racaratiosat

Reparwursdz

3 par rlcmPAzien

JuSgo oE PEparacion

Jogo de reperacio

SO0 O LS YN bl ST

H““. AN AN FEAFIRFR I FRY R PR FAN FR I PR m1m
Boidon dmarpi
Yooriraputpomg

Yorpumpe
Cioahatio

Bylbo cabador
Bohhp da unidade de sECOMAGEM

Primer Base® (AIUMINUM) . ..oovrrrnreernnnens e Sel1194

Basa d'umorgags” (alumimium)
Basa damorgage” (plaatique)
Woorinag it-aokkel” {aluminium)
NoorirEmut-sokkel* {insti)
Vorpumpan-Soco® (AILmnLn)
Yorpumpen-Sockel® (Fimeti)
Basy del cloghetin* (mlumini)
Basa ol cioahets® (aleatae)

Basa co cobador” (Aluminia)
Base de cobador’ [pliatic)

Benp cly yniciads de secorvagem’ [Aluminia)
Elsme 39, unicede de seconagem” [Pliwtico)

“Primat Bass kits are nol Interchangeable,

Lo [y On bass d'emorcags ne o0l Cas intechargeaiien.
*Bokkal-aen voor yOOrnEpuiten Zin riet vrsisaebLLr,
*Scokeishize [ir the Vorpumps mrd nichi ustous: hon,

*| ki el e s il Clochatio noo song Intercamisniil.

"Lo% |uipon 0N bass da cebador no san migrosmblabisn
WI o Dmun da nickace c & SO VIROMT MO 380 LTI

Juu de pivoty

oy e rdparalicn
Fapasntin et

R dur-Salz

Kit ol riparaziona
JUBQO T PepAracin
(B Jgo da reparaglc

0600

@
1
:
3
E

3

3

Jiu jointAiaphragme
Fakking/membramn
DlctrtungSWmibrars-Sate
LRy Lol PRI Tt ey
Coryjunts jurdn/ et sgma

QOGO

@
:
i
i
&
;
i
§

MU e prols

Zwerieet

Pretzapien-Saiz

Sarip N ingranegg grevell
dusd do mrganche giratoric
{5 Jogo da rétule

OO

®
3
2

4
[

Bouten damargage

gf
i
s

Bulbo oebmgiar
Bolha S uric o o §ES0MEDNT

Bass damorgaps”

WO i e -0k
Worpumpan-Socksl*

LTTHE L

Bass e cabacor

Bans da unkince de sacorvagam’

90CeA0P PCOERAED

Page 6 of 11



ST285BC String Trimmer UT-20581-C

Page 7 of 11

Carburetor

Ref # Part Number Qty Description

A-03003 A03003 1 ZAMA

A-03979 A03979 1 Repair Kit

A-03980 A03980 1 Gasket/Diaphragm Kit

A-01195-A A01195A 1 Primer Bulb

A-01194 A01194 1 Primer Base (Aluminum) Primer Base kits are not
interchangeable.

A-03062 A03062 1 Primer Base (Plastic) Primer Base kits are not
interchangeable.

A-00289 A00289 1 Swivel Kit

A-03002 A03002 1 WALBRO

A-02665 A02665 1 Repair Kit

A00285A A00285A 1 Gasket/Diaphragm Kit

A-00289 A00289 1 Swivel Kit

01201 01201 1 Primer Bulb

A-01200-A A01200A 1 Primer Base Primer Base kits are not interchangeable.



ST285BC String Trimmer UT-20581-C Page 8 of 11
Engine & Peripherals

CALIFORMIA __ M~ 2~ — o —
MOGELE ONLY R )| 1

62 + Chrteh mocela only.
(5 Modklen i SmBrEyRge UG,

{5 » Allsan modelien met kappeing.

{5) » Nur Moclle mit Kupplung.

{3) » Balo modell! u friziona,

(1) « Solamenta modeos con smbragus.,
{¥) + Apanas pars modsion nom ambraiagenm,




ST285BC String Trimmer UT-20581-C
Engine & Peripherals

Page 9 of 11

Ref # Part Number Qty Description
1 88060 2 SCREW- (10-24 x 2 1/2")
2 A98780 1 COVER- Muffler
3 98782 1 BAFFLE- Muffler
4 98784A 1 SCREEN- Spark
5 98860A 2 SPACER- Muffler
6 98783 1 PLATE- Reinforcing
7 A01323 1 BODY- Muffler
8 98786B 1 GASKET- Muffler
9 96169S 1 SPARK PLUG (DJ7Y)
79252 1 SPARK PLUG (RDJ7Y) (Int'l)
10 A00108 1 CYLINDER & GASKET
(ST-145,ST-155,ST-175BCST-175C,ST-175G,ST-185BC,ST-
11 03703A 1 GASKET- Cylinder
A03785A 1 CYLINDER & GASKET
(HLT-16,HLT-17C,HLT-28,HBC-18,HBC-30,HBC-30B)
03703A 1 GASKET- Cylinder
12 A04258 1 PISTON & ROD ASSEMBLY
(ST-145,ST-155,ST-175BC,ST-175C,ST-175G,ST-185BC
13 96935 1 RING- Piston
A03705 1 PISTON & ROD ASSEMBLY
(HLT-16,HLT-17C,HLT-28,HBC-18,HBC-30,HBC-30B)
03179 2 RING- Piston
14 A00517 1 CRANKCASE (ST-145, ST-155, ST-175G, ST-275, GST,
HGT)
A00574 1 CRANKCASE (HLT-16, HLT-28)
15 69250 1 KEY- Woodruff
16 A00681 1 LEAD- Electrical (ST-385BC, HBC-30, HBC-30B)
17 A98918 1 LEAD- Electrical
(ST-175BC,ST-175C,ST-185BC,ST-285BC,HLT-17C,HBC-18)
18 A98809 1 LEAD- Electrical
(ST-145,ST-155,ST-175G,ST-275,GST,HGT,HLT-16,HLT-28
19 94711CS 1 MODULE- Ignition
20 69326 1 LEAD- High-Tension
21 A33055 1 TERMINAL- High-Tension
22 82540 2 SCREW- Taptite (8-32 x 1)
23 98792 3 BUMPER- Rubber
24 82569 3 SCREW- (10-24 x 3/4™) (T-27)
25 A04158 1 ROTOR (ST-145, ST-155, ST-175G, ST-275, HGT, GST,
HLT-16, HLT-28)
26 A70285E 1 KIT- Starter pawl
27 84065 1 WASHER- Flat (5/16")
(ST-145,ST-155,ST-175GST-275,GST,HGT,HLT-16,HLT
28 98795A 1 CONNECTOR- Drive (ST-145, ST-155, ST-175G, ST-275,
HLT-16, HLT-28)
29 82541 4 SCREW- Plastite (10 x 1/2")
30 98791 1 BRACKET- Retaining
31 9789902 1 ROPE- Starter (42")
32 A98773 1 SPRING & CONTAINER
33 98770 1 PULLEY- Starter
34 A02576B 1 HOUSING Engine

(ST-175BC,ST-175C,ST-185BC,ST-285BC,ST-385BC,HLT-17



ST285BC String Trimmer UT-20581-C
Engine & Peripherals

Page 10 of 11

Ref # Part Number Qty Description
A02575B 1 HOUSING- Engine (ST-145, ST-155, ST-175G, ST-275,
HLT-16, HLT-28)
35 02264 1 GRIP- Starter
36 82522 1 SCREW- Pan hd. (#10 x 3/8")
37 98802A 1 CLAMP
38 82268 1 SCREW- Hex sems (10-24 x 3/8")
39 97574 1 NUT- Square
40 98929A 1 WASHER- Clutch
(ST-175BC,ST-175C,ST-185BC,ST-285BC,GST-BC,HLT-17C,
41 00242 1 CLUTCH (ST-175BC,
ST-175C,ST-185BC,ST-285BC,ST-385BC,GST-BC,HLT-17C-l
42 A02727 1 CONNECTOR & DRUM
(ST-175BC,ST-175C,ST-185BC,ST-285BC,ST-85BC,GST-BC
A03485A 1 CONNECTOR & DRUM (HLT-17C-UT2059-A, HBC-18,
HBC-30, HBC-30B)
43 A02396A 1 TUBE ADAPTOR
(ST-175BC,ST-175C,ST-185BC,ST-285BC,ST-385BC,GST-B(
44 88054 1 SCREW (10-24 x 1 1/4")
45 81208 1 NUT (10-24)
46 88052 1 SCREW (10-24 x 7/8")
47 82538 1 SCREW- Taptite (10-24 x 3/4")
48 A98919A 1 LEAD- Ground
49 02851 1 TERMINAL
50 A98808 1 BRACKET- Cable
51 A01441 1 TANK- Fuel
52 49422 1 FILTER- Fuel
53 0143932 1 TUBING- Rubber (8")
54 9477232 1 TUBING- Rubber (8")
55 98268 1 CLAMP- Wire
56 A00982A 1 FUEL CAP ASSEMBLY
57 98805A 1 GASKET- Fuel cap
58 03134 1 VALVE- Duck bill
59 98913 1 FILTER- Cap
60 A00856 1 ROTOR
(ST-175BC,ST-175C,ST-185BC,ST-285BC,ST-385BC,GST-BC
61 A70285E 1 STARTER PAWL
62 95479A 1 WASHER
63 035662 1 SPACER
A00857 1 ROTOR (HLT-17C-UT-20596-A, HLT-16, HLT-28, HBC-18,
HBC-30, HBC-30B)
A70285E 1 STARTER PAWL
95479A 1 WASHER
035661 1 SPACER
64 A00575 1 CRANKCASE (ST-175BC, ST-175C, ST-185BC, ST-285BC,
ST-385BC, GST-BC)
A00551 1 CRANKCASE (HLT-17C, HBC-18, HBC-30, HBC-30B)
65 A01440A 1 AIR FILTER BOX
66 98943 1 DECAL- Push-Hold
67 00772 1 DECAL- Choke-Run
68 D98760A 1 FILTER- Air
69 82542 1 SCREW- (10-24 x 2 1/4™)
70 98769 1 BUTTON- Switch
71 95020 1 SPRING- Compression



ST285BC String Trimmer UT-20581-C
Engine & Peripherals

Page 11 of 11

Ref # Part Number Qty Description

72 93923 1 SCREW- Plastite (#6)

73 A03003 1 CARBURETOR (Walbro)
A03002 1 CARBURETOR (Zama)

74 98766A 1 GASKET- Carburetor

75 825491 1 SCREW- Taptite (10-24 x 1")

76 98768 1 HEAT DAM

77 81208 1 NUT (10-24)

78 98765B 1 GASKET- Heat dam

79 A00858 1 CRANKCASE COVER

80 98767A 1 GASKET- Crankcase cover

81 A00254 1 WIRE GUARD KIT

82 88049 1 SCREW- Hex sems (10-24 x 1/2")

83 81208 1 NUT (10-24)

Homelite Parts


http://www.barrettsmallengine.com/homelite/parts.html

